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ZERTIFIKAT « CERTIFICATE »

CERTIFICATE

Mo, B 091950 0081 Rev. 00

Holder of Certificate: Seagate Technology LLC
30 Dilse Drive

Longmaodant CCr 50503
UsaA

Certification Mark:

Product: Disk drives

Solid State Drive

The product was tested on a voluniary basis and complias with ihe essanial requiraments. The
canmication mark shown above £an be FMxed on the product. It is not permitted 1o ater the
cartification mark In any way. In addition, the certification holder must nod transfer the ceriificata to
third parties. This cerficate ls valld ungl the Bsted date, unless It = cancalled earller. All applicable
requirements of Me testing and cerileation requiations of TOW 50D Group have o b2 complied,
For 0etalls S2a WWW. VL COmyps-oarn

Taat raport no.: 0582-T211626404-000
Valld unti: 2020-12-2D
Diata, 2020-10-02

Ml

{ Wlliam .J. Stingon )

Fage iofZ
TOW 500 Product Service GmbH « Cerification Body = Riderstrade §5 « 50333 kunich » Germany
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Procer: Serwioa

CERTIFICATE

Ho. B 091950 0081 Rev. 00

Model(s): STAO24
Parameters:
Input Voitage: 33vDC
Input Cument: 1.00 &
Protection Class: 1

Degres of Protecion:  [PXD
Amilent Temperature: 55 °C
Maximum alttude:  2000m

Conditions of Acceptability:

« The Investigated Pollution Degres is: 2
The following end-product enclosurss are required: Slechical, Fire
The unit s Intengat io be supplied by SELV source.

The tenminals and connectors have Not been evaluated for feid wiring,
The iemperature test should be consldenad In the end-use product

Tested accﬂrdlng to: EM G0950-1: 20068222013
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TOW 20D Product Senvice GmbH » Certfication Body * Riderstiade 55 « S0339 Munich * Germany

Seagate Internal



[=
=L
[ 5]
w
-
[~
i
I
+*
[=]
[=]
-+
=
[
=
==
L
3
*»
=
L+
==
=
=
b~
(=
[~
wl
[ ]
*»
HI
.'_1:-_11

H

ZERTIFIKAT & CERTIFICATE # :2:8

Prodec: Sorwioe

CERTIFICATE

Ho. B 091950 0082 Rev. 00

Holder of Certificate: Seagate Technology LLC
380 Disc Drive
Longmont CO 30503
USA

Certification Mark:

Product: Disk drives
Solid State Drive

The product w3s tested on a vHuntary bIsks and complias with the essanial requirements. The
cafifcation mark shown above can be 3Mxed on e product. it I8 not permitied to aker the
cariification mark In amy way. In addition, the cerification holdar must not transfer the cartificate to
fthird parties. This cerfiicate is valld ungl the Isted date, uniess |L is cancallad earler. All applicable
requirements of Te testing and cerffcation requiafions of TOW S0D Group have o be compled
For detalls sea: www.iuvsud comips-oan

Taaf report no.: 052-T2162640E-000

Walld until: 2023-01-06
Dats, 2020-10-02

«:’"?’f’ﬁrr’:{d‘i"?g;#a_._.

{ Wlllam J. Stingon |

&
Fage 1 of2 TON
TOW S00 Product Service GmbH = Setification Body = Riderstraie §5 » 50333 Munich » Sermany
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ZERTIFIKAT # CERTIFICATE # &iE

PO Sofwind

Mo, B 091950 0082 Rev. 00
Modelis): STADZ24
Parameters:

Inpat oltage: 3 IAVDC

Input Cument: 1.00 A

Protection Class: I

Degres of Prodecion: P30

Amiplent Temperature: 55 °C

Maximum altitede: 20 m
Conditions of Acceptability:
- The investgaied Polution Degree 1= 2
- Thie following amd-product snclosures are required: Blecinical, Fine
- Supply conrection shall be =valuabed in the end prodect.
- Conskderation shal be ghven o performing the Input Test and Heading Test in the snd prochuct
- The product Is & Drive which ks imiended o be insialied in Cerifled equipment and suppli=d from SELV (EZ1],

Ror-EnEngy hazsrdous, SUppdy SounCE.
Production (8583, 028732
Facility(ies):
&

Fage 2ot 2 o

TOW 20D Product Senvice GmbH » Certtfication Body * Riderstade 55 » 20339 Musich © Germany
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4.3

Notice of Deviation

Test Report ETR-PR123485, Revision 2

50f79

In accordance with NTS’ quality procedures, when the EUT is observed to exeeed or display suseeptibility, a Notice
of Deviation (NOD) document 1s generated by the technician performing the test. This NOD documents the require-
ment, how the EUT deviated from the requirement. and allows room for resolution of the deviation.

This document 1s reviewed and approved by the NTS Program Manager or Engineer and the NTS Quality Assurance
Representative, and then forwarded to the customer contact. Once mitigated (or passed over). the steps taken to correct
the deviation (or simply instruction from the customer to continue testing) are recorded in the NOD and a copy of the
NOD is integrated into the body of the report, in the appropriate location.

5.0 Test Descriptions and Results
Table 5.0-1: Summary of Test Information & Results
Section Test Specification Test Facility Test Date Part # Serial # Test Result®

Radiated Emussions. 30 - - 09/08/2020 - .

5.1 MHz - 40 GHz FCC Part 15 Longmont 09/08/2020 27K308-300 | 7TXO00000 Complies
Radiated Enussions. 30 EN 55032/AS/NZS 09/08/2020 - .

52 MHz - 6 GHz CISPR32- 2015 Longmont 09/08/2020 27K308-300 | 7TX00000 Complies
Radiated Emissions. 30 g 09/08/2020 - .

53 MHz - 6 GHz VC(CI Longmont 09/08/2020 27ZK308-300 | 7TX00000 Complies
Conducted Emissions, . - 09/10/2020 - .

54 150 kEz - 30 MHz FCC Part 15 Longmont 09/10/2020 27ZK308-300 | 7TX00000 Complies
Conducted Emissions. EN 55032/AS/NZS 09/10/2020 - .

33 150 kHz - 30 MHz CISPR32: 2015 Longmont 09/102020 | 2£K308-300 | 7TX00000 | Complies
Conducted Emissions, [, 09/10/2020 - .

5.6 150 kHz - 30 MHz VCCI Longmont 09/10/2020 27K308-300 | 7TX00000 Complies

5.7 AC Harmonic Emissions EN 61000-3-2 Longmont 05911662,?02200_ 27K308-300 | 7TX00000 Complies
AC Short and Long R 09/16/2020 - .

58 Term Flicker EN 61000-3-3 Longmont 09/16/2020 2ZK308-300 | 7TXO00000 Complies

*The decision rule used to state compliance is in accordance with the test specification used for testing. Unless other-
wise noted, testing was performed in accordance with the latest published version of test specification at time of test.
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@SEAGATE

EU Declaration of Conformity

Product Safety and EMC Compliance

The product(s) meets the requirements of The Electromagnetic Compatibility (EMC) Directive 2014/ 30ETU by application of
the following standards:

EN 55032:-2012
EN 55035:2017

EN 61000-3-2:2014
EN 61000-3-3:2013

Electromagnetic compatibility of mltimedia equipment - Emission requirements, Class B
Electromagnetic compatbabity of multimedia equpment — [Immumity requirements.

Limits for hammonic cuwrment emissions (equipment input oarrent < 16 A per phase)
Limitafion of Voltage Changes, Violtage Flucmiations and Flicker in Low-Voltage
Supply Systems for Equipment with Fated Current 16 Amps per Phase

The product(z) meeis the requirements of The Low Voltage Dhrective (LVIN) 2014/32ET by application of the following
standardiz):

EN 60950-1-20404 (A11-2009 /A1-2010 (A12-2011/42:2003 Information Technology Equipment - Safety- (Second Edition) Part 1 General
Fequirements

EN 62368-1:2014 FAVI-20017 Andicwides, nformation and commuomication technology equipment - Pare 1: Safery requirements (IEC §2368-

1:2014, Modifed)

Product Environmental Compliance, EU/China RoHS Declaration of Conformity

Conformity with Harmonized Standards Technical Specifications:

Darective 201 1/63EU RoHS “Fecast” (FoHS 2) as amended by Directive (ELT) 2015/863 and finther amended by Directrve
2018739 and Directrve 2018/740 EN 50581:2012

Management Methods for Controlling Polluhon by Electrome Information Products, Mimstry of Information Industry Order
Mo. 39 (China RoHS)

Management Methods for the Restnetion of the Use of Hazardous Substances m electnieal and Electrome Products, Mimstry
of Industry and Information Technology Order Me. 32 effective July 1, 2016 (China RoHS 2)

Joint JTEDECECA Standard, Definition of “Low-Halogen™ for Electrome Products, 157098

L.

2

3

4

Seagate products rely on the following RoHS 2 exemptions for compliance:

&(a)-1 Lead as an alloving element in steel for machining purposes contaimng up te 0.35% lead by weight
and 1o batch hot dip galvamzed steel components contaimng up to 0.2% lead by weight

6ik)-II Lead as an alloving element in alominom for machimng puposes up to 0.4% lead by weizht

B Copper allov up to 4.0% lead by weight

Ta Lead i lugh meltng temperature type solders (Le. lead-based solder alloys contammng 85 % by
weizht or more lead

Tie}I Electrical and electrome components containng lead in a glass or ceramic other than dielectne
ceramic In capacitors (e.g. piezoelectromic devices) or m a glass or ceramc matnx compound

Seagate Internal



DocuSign Envelops ID: FB36TCYF-5F 37-41BD-DEF2-2F71M0DDTFCA

Thus product or products are m confornuty with the relevant Umon harmomzation lemslzhon. This declaration of conformrty 1= 155ued
under the sole responsibality of Seagate Technology LLE.

Year to Begin Affiving AMark:

MManufacturer’s Name:
MManunfacturer’s Address:
(And Importer)

European Contact:

Type of Equipment:
Internal Product Name:
Eegulatory Model Number:

Dhate 11972020

2020

Seagate Technology, LLC
474358 Eato Road
Fremont, Califormua 94538 U5 A.

Director of Operahons

Seagate Technology (Metherlands) B.V.
Tupelevlaan 103,

1119 PA Schiphol - Byk

The Netherland=

Sohd State Dve

Bamracuda ()3
STANZ4

DocuSigned by!

Matlw ( Brown

18P A31AEBICE

Signature:

Matthew C. Brown

Vice Prezident

Operation: Quality

Seagate Internal



SEAGATE

Supplier's Declaration of Conformity

Declaration of Conformity as a registered and responsible supplier under the
Australian Communications and Media Authority {ACMA) regulatony arangements
for Regulatory Compliance Mark (RCM) and it's placement

Responsible Supplier Name: Seagate Technology Australia Py Ltd
Responsible Supplier Number: EBDG

Seagate Technology Australia Py. Limited
Lewel 7, 31 Phillip 5t

PARRAMATTA NSW 2150

AUSTRALIA

Declare under our sole responsibility that the following product|s):
SeagateSolid State Drive

Model: Bamracuda G5 - STADNZ24

to whiich this declaration relates is in conformity with the following standard(s):

Tithe Test Regulation
Australian'Mew Zealand Standard ASNZS CISPR 32 - 2015
[Mame of the Authorized Person) Sam Zavaglia

(Title of the Authorized Ferson) Senior Field Applications Engineer

[Cate of Issus) 15 October 2020

AeSs

[Signature]

Seagate Internal



HEMRASE

Declaration of Conformity

iﬂl&&ﬁ/\

Obligatory Appicent
fhil  BAEHRLEEEEE 60 4R E
Address
WEEE | +886-2.25142273
Telephone
MRS (3 ) AW : EEEEER Salid State Drive (SSD)
Commodity Name
AL (NI :
Comeodity Type { Model }
MEZHRITEEER | ONS 134 Z i ing of presence” of
C
Stasdard(s) and versioa
HBREEARY - S 60.401.20.0528.01
Tet Roport Number
RREEBEAYE \ i
Testing labaruory name and designation number

SL2-IN-E-1152R
HELRIARRNARRSINE | Sasans ) 8
Toe form of the DoC marking appeurs ke this or

Rodts
DIIN7

...——-r--.-‘.l RD"S
iz!mnn..ﬁaumnﬁ&’ﬁaim ERBASNERAREZAR - BEANSRERRT
nmwuumm—n»d&:“ - "ti T’_?T" A oy b AL | e b 3 0y g g (o b s 00

Ahuf‘ ISt H

Duvhawin o Uity s

I[(“N" OGYY kspnk)
Appli TAIWAN | ,..; gy ( &™)

The Board Chairman of Seagate Technology Taiwan/Lai Chun Cheong

Obligatory Applicant { Sigraure }
b & E W 109 iF 10 A 07 g8

{yer) {oreh | tay)
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2402 5B59.-FR5D4782

FETANAAETY AUSH LT

Registration of Broadcasting and Communication Equipments

A5 =T 47 ‘ SEAGATE TECHNOLOGY LLC
Toxke Noerw or Rigparat ‘ ZEibs
712 A A (A EFEA)
- hisine Solid State Drive
7eeysy
2o STA024
LR AL
b atoris ) ZP1000CV30001, ZPSOOCV30001, ZP2000CV30001
THE R-R-STX-STA024
Registration No,
EES G EYE S SEAGATE TECHNOLOGY LLC / 437
Masulicosren Coustry ofOrw
+5d4d 2020-10-07
Date of Registration
71g}
Others

9] 712 T Alssxe]2 A3ge] ode} S SR EE FIEA.
It is verified that foregoing equipment has been registered under the Clause 3, Article 582 of Radio

Waves Act.
) (Month) 07%(Day)

Director General of National Radio Rescarch Agency

. NOER GEPA A g TAGF AR § el SR opats) e
Hetal SR S ¥ W 300 a3 + U=
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DocuSign Envelope ID: TEEIF312-FE03-4F01-ADAR-AD33TI4TE10E

@SEA[EATE

UKCA Declaration of Conformity

Product Safety and EMC Compliance

The product(z) meets the requirements of the Electromagnetic Compatibility Kegulation 2016 by application of the following
stamdards:

BSEN S5032:2012 Electromagnetic compatibility of mulfimedia equipment - Enussion requirements, Class B

BSEN 25024:2010

BS EN 55035:2017 Information Techrology Equipment — Inmumity charactenstics — Limuts and methods of
measurement

BS EN 61000-3-2:2014 Lipmts for harmomie cwrent epussions (equpment input current < 16 A per phase)

BS5 EN ¢1000-3-3:2013 Limatation of Voltage Changes, Valtage Flucuations and Flicker m Low-Voltagze

Supply Svstems for Equpment with Rated Current =16 Amps per Phasze

The product(s) meets the requirements of the Electrical Equipment ($afety) Eegulations 2016 by application of the following
standardiz):

BSEN 60950-1:2006 ‘AX:2013 Information Technology Equipment - Safety- (Second Edinon) Part 1: General Requiremernt=

BS EN 61368-1:2014'A11:2017 Audiofideo, mformation and commmumcation technology equpment - Part 1: Safety
requirements (IEC 6§2368-1:2014, Modified)

Product Environmental Compliance, UK RoHS Declaration of Conformity

The Eestmchon of the Use of Certain Hazardous Substances in Electrical and Elsctrome Equpment Regulations 2012,
BS EN 50581:2012 Techmeal documentation for the assessment of electnical and electronic products wath respect to the restmction of
hazardous substances.

Seagate products rely on the following FoHS exemptions for compliance:

&{a)-1 Lead as an alloving element in stee] for machming purposes contaiming up to 0.35% lead by weight
and in batch hot dip zalvanized steel components containing up to 0.2% lead by weizht

6{b)-I0 Lead as an alloving element in ahnmipum for machinme purposes up to 0.4% lead by weight

Be Copper allov up to 4.0% lead by weaght

Ta Lead i high meltng temperature type solders (Le. lead-based solder allovs contaming 85 %o by
weizht or more lead

T(c)-1 Electrical and slectrome components contaimmg lead in a glass or ceramue other than dielectne
ceramic in capacttors (e g plezoelectronic devices) or in a glass or ceramic matrix compound

Seagate Internal



DocuSign Envelope I0: TBEIF212-FE03-4F01-ADAR-AD337I4TE10E

Year to Begin Affixing Mark: 2021
Manufacturer's Name: Seagate Technology Metherlands B.V. (UK Branch)
Manufactarer's Addreszs: Jubilee Houze, Third Avenue, Globe Park
Marlow SLT 1EY, UK
Trpe of Equipment: Sohd Dhse Drve
Internal Product Name: BarraCuda Q5, 5AS
Eegulatory Model Number: 5TAO24

Thes product or products are m conformuty with the relevant Union barmomzation legislation. This declaration of conformaty is 155ued
under the scle responsibality of Seagate Technology LLC.

—Jurutigmed by

Mol | Proin
Drate: 2-23-2021 Sizmature: W EIN AR RS

Matihew C. Brown

Vice President

Operations Quality

Seagate Internal



DocuSign Envelope |D: B2540660-612A-4862-8090-FADS24CBER1S

@| AGATE

Marocco Declaration of Conformity
Mame and Address of Producer:

Seagate Technology LLC
47488 Kato Road
Fremont, CA 34538
United 5tates

This Declaration of Conformity is established under the exclusive responsibility of Seagate Technology LLC
Cexte declaration de conformite est etablie sous la responsabilite exclusive de Seagate Technology LLC

Product/device (product, lot, model or series)
Subject of the declaration/Objet de la declaration ... .5olid State Drive

Regulatory model/Modéle réglementaire ... STAZ24

Type of Regulation/Type de réglementation _ oo INDJEMIC

EMC class/EMC classe........... ..B

Tradename of manufacturer/Commerce/Mom du fabricant ... Seagate Technology

This declaration of conformity is drawn up under the sole responsibility of the producer

The object of the declaration described above is in conformity with the order |s)
o  Order af the Minizter of Industry, Trade, Invezitment and Digifal Economy No. 2574-14 of 29
Ramadan 1436 (16 Jufy 2015) on efectromagnefic compafibility of equipment

o  Order af the Minizter of Indusfry, Trade, Inveztment and Digital Economy No. 2573-14 of 29
Ramadan 1436 (16 July 2015) on electrical equipment infended for use within cerain volfage
limifs

La présente déclaration de conformité est tablie sous |a seule responsabilité du producteur

L'objet de la déclaration décrit ci-dessus est conforme a [aux) I'arréte (s).

*  Arréfe du minisfre de lMndusfie, du commerce, de lMinvesfissement ef de 'économie numeérnque
n® 2574-14 du 29 ramadan 1436 {16 juillet 2015) relatif 3 la compatibilité éleciraomagnétique des
éguipements

¢  Amété du minisfre de Mindustre, du commerce, de linvestizcement of de l'économie numeérigue n®

2573-14 du 29 ramadan 1436{16 juillet 2015) relafif au maténe! électrique desting 3 éfre employe
danz cerfaines limifes de fension

References of relevant standards applied or other technical specifications with respect to which conformity is
declared:

Raférences des normes pertinentes appliquées ou des autres spacifications technigues par rapport
auxguelles la conformité est déclarée:

Seagate Internal



DocuZign Envelope |D: B2540660-612A-4362-8C9D-FADS24CBEB1E

@I AGATE

SAFETY: MM EM 60250-1:2006 FA11:2000 FA1-2000 fA12:2011 /422013

Mk EM 623638-1 2014

EMIC: MM EM 55022 2015
MM EM 55024 2015
MM EM 55032 2013
MM EM 61000-3-2 2015
WM EN 61000-3-3 2015

Seagate Technology, Fremont, CA USA
Signed by and on behalf of
Signé par et au nom de

October 7, 2020, Longmont CO WSA
Date and place of establishment
date et lieu d'établissement
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D Sigried by

MaHlow (, Brown.

191CE7 A3 1AERACS

Signed for and on behalf of Seagate Technology
Signeé pour at au nom de Seagate Technology

Matthew C. Brown
Full name printed
Meom complet Imprimé

Vice President of Quality
Position/Title
Position [ Titre




